womonian FCC TEST REPORT Report No. : FR661605-02

e Lewvel (dBuvim) B Drate: 2006-06-27
FCC/CLASS-B
-oilB

i i coe s SO CLASE B S

49 M -6dB
2 6000 6600, 7200, 7800, 8400, 9000
Frequency {MHz)
Site . D3CHOE-HY
Condition : HF-ANT-060410 HORIZONTAL
EUT : WLAN Aecess Paint
Porarer 2 120Vaci0H=
Maodel : FR 661605-02
Mema © 11b Tx CHO6, 2437MHz+Adapter 2
Powrer B
i Lewvel (dBuvim) Date: 2006-06-27
FCC/CLASS-B
-GilB
19 -GilB
° 9000 9600, 10200, 10800. 11400, 12000
Frequency {MHz)
Site . D3CHOE-HY
Condition : HF-ANT-060410 HORIZONTAL
EUT : WLAN Aeccess Point
Porerer : 120Waci0Hzs
Model : FR 661605-02
Memo © 11b Tx CHO6, 2437MHz+Adapter 2
Pomrer : 18
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womonian FCC TEST REPORT Report No. : FR661605-02

Level (suv iy LAate: 2U0D-U0-27
FCC CLASS B
-lB
FCC CLASS-B (AVG)
19 -GlB
0 12000 12600, 13200, 13800. 14400. 15000
Frequency (MHz)
Zite : DZCHOS-HY
Condition : HF-ANT-060410 HORIZOHTAL
EUT : WLAN Access Point
Porarer 2 120Vaci0H=
Model FR 661605-02
Mema 11b Tx CHO6, 2437MHz+Adapter 2
Powrer ;18
e Level (dBuv i) B Drate: 2006-06-27
FCC CLASS B
s
A
WM- W
FCC CLASS-B (AVG)
19 -6iB
B 15000 15600. 16200, 16800, 17400. 18000
Frequency (MHz)
Zite : D3CHOA-HY
Condition : HF-ANT-060410 HORIZONTAL
EUT : WLAN Access Point
Porarer 2 120Vaci0H=
Model . FR 661605-02
Memo * 11b Tx CHO6, 2437MHz+Adapter 2
Powrer B
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EFORATON LAB.

FCC TEST REPORT

Report No. : FR661605-02

Site

Level (dBuVimy)
a7

Date: 2006-06-27

FCC CLASS B

-bulB

FCC CLASS-B (RVG)

49

-6lB

WNWMMWWM

18000 18600,

: O3CHOE-HY

Condition ;. SHF-EHF HOEN HORIZONTAL

EUT

Pomrer
Madel
Memo
Paowrer

: WLAN Aecess Poimnt
; 120Wact80Hz
: FR 661605-02

: 11b Tx CHO6, 2437MHz+Adapter 2
2 18

Level (dBuVimy)

Frequency (MHz)

20400. 21000

Date: 2006-06-27

97
FCC CLASS B
-6uB
FCC CLASS-B (AVG)
49 ;

WW

B 21000 21800, 24200, 25000
Fredquency {(MHz)

Site : O3CHOB-HY

Condition : SHF-EHF HORN HORIZONTAL

EOT : WLAN fccess Pomnt

Power : 120Vaci0Hz

Model * FR 661605-02

Memo * 11b Tx CHO6, 2437MHz+Adapter 2

Povrer 2 18
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LAB.

FCC TEST REPORT

Report No.

FR661605-02

Site

Condition

EOT

Power
Model
Mema
FPoaar

L [l
=

Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.

—a

Level (dBuvim)
80

Date: 2006-08-09

FCC/CLASS B
[ ] 3
40 : : -Gl
2 |
o 30 84. 138. 192, 246. 300
Frequency {MHz)
; D3CHOS-HY
: BI-LOG-2004-1122 VEETICAL
: WLAN Access Point
2 120Waci0Hz
; FR 66160502
- 11b Tx_CHOS,2437MHz+ Adaptar 2
;19
Owver Limit FReadAntenna Cahle Preamp dnt Tahble
Freq Lewvel Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MWHz dBu¥/n dB dBu¥/m  dBu¥  dB/m dB dB ci deg
57.81 35.17 -4.83 40.00 53.40 7.Z21 .20 28.64 100 252 (P
74.28 34.35 -5.65 40.00 54.97 6.63 1.45 28.70 400 0 Peak
247.89 41,19 -4.81 46.00 55.66 11.59 2.93 Z28.99 400 0 Peak
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SPORTON LAB.

FCC TEST REPORT

Report No.

FR661605-02

Site
Condition
EUT
Power
Model
Memo
Powrer

!
@
@

s ) [ —

& !

Level (dBuV/m}) Date: 2006-06-27
117 T
FCC CLASS-B
il -6ilB
59 1 J l‘-

FCC CLASS-B (BVG)

Remark: #3 and #4 Fundamental Signal

Date: 2006-06-27

Level (dBuVim}
97

FCC CLASS B

-GilB

FCC CLASS-B (AVG)

1000 1400, 1800. 2200. 2600, 3000
Frequency (MHz)
: O3CHOS-HT
: HF-ANT-060410 VERTICAL
. WLAN Access Pomt
+ 120Vac/50H=
: FR 661605-02
: 11b Tx CHO06, 2437MHz+Adapter 2
: 18
Over Limit EReaddntenna Cable Preamp fnt Table
Freq Level Limtt Line Level Factor Loss Factor Fas Pos Remark
WHz dBuV/m dB dBu¥/m  dBuV  dB/n dB dB cliL deg
2390.00 55.72 -18.28 7T4.00 56.65 30.26  4.26 35.46 100 0 Peak
2390.00 48.08 -5.92 54.00 49.02 30.26 4.26 35.46 100 50 Average
2437.00 105.50 106.40 30.28 4,29 35.47 100 50 Average
2437.00 111.27 112,17 30.28 4,20 35.47 100 0 Peak
2483.50 52.93 -21.07 T4.00 53.79 30.29 4.36 35.51 100 0 Peak
2483.50 4g.45 -5.55 54.00 49.31 30.29 4.36 35.51 100 30 Average

4DWWMM ——
L 3000 3600, 4200. 4800, 5400, G000
Frequency {MHz)
Site : D3CHO&-HY
Condition @ HF-AWNT-080410 VEETICAL
EUT : WLAHN Access Pomt
Povrer : 120Vac/80H=
Madel : FR 661605-02
Memn : 11b Tx CHO6, 2437MHz+Adapter 2
Powrer ;18
Over Limit ReadAntenna Cahle Preamnp hnt Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
WHz dBuV/n dB dBu¥/m  dBuV  dB/m dB dB cii deg
1 4874 .00 5Z2.13 -Z1.87 T74.00 48.85 33.14 6£.30 36.16 100 360 Peak
2 4874 .00 40.24 -13.76 24.00 36.96 33.14 6.30 36.16 100 25 hverage
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womonian FCC TEST REPORT Report No. : FR661605-02

o Level (dBuvimjp B Date: 2006-06-27
FCC CLASS-B
-6ulB

st Wi e BT CLASSAB AVG)

49 | i _6dB
" G000 6600, 7200, 7800, 8400, 9000
Frequency (MHz)
Site : 03CHOG-HY
Condition : HF-ANT-080410 VERTICAL
EUT : WLAHN Access Point
Fowrer 2 120Vac/B0H=
Model . FR 661605-02
Mema : 11b Tx CHO6, 2437MHz+Adapter 2
Power ;18
57 Level (aBuviIny pate: Z006-06-2 1
FCC CLASS B
-GulB
pnifm ., b i | 5]
19 -64lB
" 9000 9600. 10200. 10800. 11400. 12000
Frequency (MHz)
Site : D3CHOS-HY
Condition : HF-4NT-060410 VERTICAL
EUT : WLAN Access Pomt
Porrey + 120Vac/B0H=
Moadel : FR 661605-02
Mema : 11b Tx CHO6, 2437MHz+Adapter 2
Porrer - 18
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FCC TEST REPORT

EFORATON LAB.

Report No.

FR661605-02

Date: 2006-06-27

Level (dBuV:im}
a7

FCCCLASS B

-tulB

' ' FCC CLASS-B (AVG)

49 -64IB
o 12000 12600. 13200. 13800. 14400. 15000
Frequency (MHz)
Site : 03CHOs-HY
Condition @ HF-AWNT-080410 VERTICAL
EUT : WLAN Access Pomt
Povrer 2 120VacielH=
Model . FR 661605-02
Memo : 11b Tx CHO6, 2437MHz+Adapter 2
Fowrer - 18
i Level (dBuvimn) = Date: 2006-06-27
FCC CLASS-B
M
W e R e
FCC CLASS-B (AVG)
19 -6ilB
L 15000 15600. 16200. 16800. 17400. 18000
Frequency (MHz)
Site : 053CHO&-HT
Condition : HF-ANT-080410 VERTICAL
EUT : WLAHN Aceess Point
Porer : 120Vac/50H=
Model : FR 661605-02
Memo : 11b Tx CHO6, 2437MHz+Adapter 2
Povrer ;18
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EFORATON LAB.

FCC TEST REPORT Report No. : FR661605-02

i Level (dBuVim} Date: 2006-06-27
FCC CLASS-B
-6ilB
FCC CLASS-B (AVG)
19 -GilB

WWWMMMW

18000 18600. 19200. 19800. 20400. 21000
Frequency (MHz}
Site : 03CHOG-HY
Condition : SHF-EHF HORN VERTICAL
EUT : WLAN Access Fomnt
Powrer : 120Vac/50H=
Model : FR 661605-02
Memo : 11b Tx CHO6, 2437MHz+Adapter 2
Powrer ;18
N é;lfe'\.rel (dBuviny T T T T T T Date: 2006-08-27
FCC CLASS-B
-6dlB
FCC CLASS-B (RVG)
1 W A
B 21000 21800. 22600, 23400, 24200, 25000
Frequency (MHz}
Site : 03CHO&-HY
Condition : SHF-EHF HORN VERTICAL
EUT : WLAN Access Point
Porer : 120Vac/B0H=
Model : FR 661605-02
Mema * 11b Tx CHO6, 2437MHz+Adapter 2
Power ;18
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wimonine. FCC TEST REPORT Report No. : FR661605-02

* Test Mode : Mode 4
= Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.

e Level (dBuV/m) . R Date: 2006-06-22
3
FCC CLASS-B
i ]
59 ; H FCC CLASS-B {AVG)
I E
g 1000 1400. 1800, 2200, 2600, 3000
Frequency {MHz)
Site . OSCHOE-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : WLAN Lecess Point
Poer ;. 120Wac/i0H=
Model . FR 661605-02
Memo : 11b Tx CH11, 2462MHz+Adapter 2
Power : 18
Owver Limtit ReadAntenna Cahle Preamnp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
HHz dBuV/n dB dBuV/m  dBuV  dBE/m dB dB cit deg
1w 2390.00 49.91 -Z4.09 74.00 50.84 30.26 4.26 35.46 100 360 Peak
2@ 2390.00 40,39 -13.61 54.00 41.33 30.26 4.26 35.46 100 134 Average
3@ 2462.00 105,14 106.02 30,29  4.33 35.49 100 360 Peak
4 @ 2467 .00 92 76 90 .64 30,29 4 .33 35,49 100 134 fwerage
5 @ 2423.50 48,64 _5.36 54.00 49.50 30.29 4.36 35.51 100 134 Averase |
6@ 2423.50 53.75 -Z0.25 T4.00 54.61 30.29  4.36 35.51 100 360 Peak

Remark: #3 and #4 Fundamental Signal
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EFORATON LAB.

FCC TEST REPORT

Report No. : FR661605-02

Jite

Level {(aBuv/imy
97

Lane: LU0n-vn-22

FCCICLASS-B

-GilB

FCC CLASS-B (AVG)

L WW P T e n .
n 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)
: O3CHOS-HY

Condition : HF-ANT-060410 HORIZONTAL

EUT

Poraer
Model
Memao
Porarer

Site
Condition
EUT
Powrer
Model
Memo
Porar

: WLAN decess Pomnt
: 120Wac/E0Hz
. FR 661605-02

: 11b Tx CH11, 2462MHz+Adapter 2
o 18

T Level{dBuVim)
97

" Date: 2006-06-22

FCC CLASS-B

-6iIB

19 e -6uB
B 6000 G600, T200. 7800. 8400. 9000
Frequency (MHz)
: 03CHOS-HY
: HF-4HT-080410 HORIZONTAL
: WLAN Access Pomnt
: 120Vaci60H=

: FR 661605-02

: 11b Tx CH11, 2462MHz+Adapter 2
218
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FR661605-02

womoninn. . FCC TEST REPORT Report No.
a7 Level {dBuVim} B Date: 2006-06-22
FCC/CLASS B
6B
49 -6dB
" 9000 9600. 10200. 10800. 11400, 12000
Frequency (MHz)
Site : 03CHOS-HY
Cordition : HF-ANT-080410 HORIZONTAL
EUT : WLAHN Access Point
Powrar » 120Vaci0Hz=
Model . FR 661605-02
Memo © 11b Tx CH11, 2462MHz+Adapter 2
Powrer ;18
5% Level {dBuVim} B Date: 2006-06-22
FCC/CLASS- B
-GdB
: FCC CLASS-B {AVG)
49 -6iB
" 12000 12600. 13200. 13800. 14400, 15000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : WLAHN Access Point
Pomarar 2 120Vac/tlHz
Model . FR 661605-02
Memo © 11b Tx CH11, 2462MHz+Adapter 2
Powrer ;18
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EFORATON LAB.

FCC TEST REPORT Report No.

FR661605-02

Level {dBuVim)

Date: 2006-06-22

a7
FCCCLASS B
et
W R PR
FCC CLASS-B (AVG)
49 -6dB
e 15000 15600, 16200, 16800, 17400, 13000
Frequency {MHz)
Site : 03CHO8-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : WLAHN Aeoeess Point
Pomrar 1 120Vacis0Hz=
Model  : FR 661605-02
Memo  : 11b Tx CH11, 2462MHz+Adapter 2
Porar 218
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wimonine. FCC TEST REPORT Report No. : FR661605-02

= Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuv/im} Lhate: 200iG-U6-22
117 =
FCCCLASS B
il 5dB
59 FCC CLASS-B (AVG)
M B
M
9 1000 1400. 1800, 2200, 2600, J000
Frequency (MHz)
Zite : D3CHOS-HY
Condition : HF-ANT-060410 VERTICAL
EUT . WLAN beocess Point
Ponarer : 120VacilH=z
Model . FR 661605-02
Memo : 11b Tx CH11, 2462MHz+Adapter 2
Power o 12
Over Limit Readintenna Cahle Preamp Ant Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBuV/m dBuV  dB/n 4B dB o deg
| @ 239000 54,01 -19.99 74,00 54.95 30.26 4.26 35.46 100 360 Peak
Z @ Z390.00 41.27 -12.73 54.00 42,21 30.26  4.26 35.46 100 42 hverage
3@ 2462.00 110.41 111.29 30.2%  4.33 35.49 100 360 Peak
4 @ Z462.00 104 .02 104,90 30.29 4,33 35.49 100 42 hverage
S 2483.50 57.98 -16.02 74,00 33.84 30.2%  4.36 35.51 100 360 Peak
@ 2483.50 47.09 -6.91 54.00 47.95 30.2% 4.36 35.51 100 42 hverase
Remark: #3 and #4 Fundamental Signal
47 Level (dBuVim) i Date: 2006-06-22
FCC/CLASS B
-6iB
il FCC CLASS-BE (AVG)
49 -GdB

0 3000 3600, 4200. 4800, 5400. GOO0
Frequency (MHz}
Site . O3CHOS-HY
Condition : HF-ANT-060410 VERTICAL
EUT : WLAN Access Point
Porrar : 120Vac/50H=
Madel : FR 661605-02
Memo : 11b Tx CH11, 2462MHz+Adapter 2
Porerer ;18
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBu¥V/n dB dBu¥/m dBuV  dB/m dB dB ci deg
1 @ 492600 34,27 -19.73 74.00 50,77 33.34  6.36 36.Z1 200 360 Peak
Z @ 492600 42.37 -11.63 54.00 38.88 33.34 6.36 36.21 100 179 Average
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EFORATON LAB.

FCC TEST REPORT Report No. : FR661605-02

Site

e Lewvel {dBul/im} Date: 2006-06-22
FCC CLASS-B
-tlB

gt p i e s JEGE CLASS-BAAVG)

19 T T s )
i 6000 6600. 7200. 7800, 8400. 9000
Frequency (MHz)
: D3CHOA-HY

Condition : HF-ANT-0&0410 VERTICAL

EUT

Porrer
Model
Mema
Powrer

Site

1 WLAN decess Pomt
: 120Waci50H=
: FR 661605-02

*11b Tx CH11, 2462MHz+Adapter 2

B
Pt Lewvel {dBuVin) & BRI Date: 2006-06-22
FCC CLASS-B
-6ilB
=i 0 i
19 -6iB
p 9000 9600, 10200. 10800. 11400. 12000
Frequency {MHz)
: O3CHOE-HY

Condition : HF-ANT-0£0410 VEETICAL

EOT : WLAN fccess Pomnt

Powrer . 120Vacis0Hz

Model  : FR 661605-02

Memo  : 11bTx CH11, 2462MHz+Adapter 2

Pomrer . 18
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EFORATON LAB.

FCC TEST REPORT

Report No.

FR661605-02

Lewvel (dBuVim)

Date: 2006-06-22

97

FCCCLASS B

-b6iB

FCC CLASS-B (AVG)

19 -GlB
0 12000 12600, 13200, 13800. 14400, 15000
Frequency {MHz)
Site . D3CHOSE-HY
Condition : HF-ANT-060410 VERTICAL
EUT : WLAN feccess Point
Porerer : 120Waci0Hz
Model . FR 661605-02
Mema i 11b Tx CH11, 2462MHz+Adapter 2
Povarer ;18
- Lewvel {dBuvin) Date: 2006-06-22
FCC CLASS-B
fnpmrnnitE |
W PP R PR P
FCC CLASS-B (AVG)
19 -GlB
g 15000 15600, 16200, 16800, 17400, 18000
Frequency (MHz)
Site : D3CHO6-HY
Condition : HF-ANT-060410 VERTICAL
EUT : WLAN Aeccess Point
Porarer : 120Vaci0H=
Model ! FR 661605-02
Mema 11b Tx CH11, 2462MHz+Adapter 2
Ponrer : 18
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wimonine. FCC TEST REPORT Report No. : FR661605-02

* Test Mode : Mode 5
= Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.

o Lewvel {dBUVin) Date: 2006-06-22
3
FCC CLASS-B
I B
59 FCC CLASS-B {AVG)

it DL iy e

1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : WLAN Access Point
Power + 120Waci60H=
Madel . FR 661605-02
Memo . 11g_T><_CH01, 2412MHz+Adapter 2
Fonarer w15
Owver Limtt Readintenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
Wiz dBuV/n dB dBuV/m  dBu¥ dBE/n dB dB ci deg
1 2390.00 6£63.99 -2.01 74.00 66.93 30.20 4 .26 35.46 100 0 Peak
2 2390.00 46.29 -F.91 34.00 47.Z3 30.Z26 4.26 35.46 100 131 Awerage
3 m 2412.00 103.07 104.00 30.27 4.26 35.46 100 0 Peak
4 @ 2412.00 94,40 95.33 30.27 4 .26 35.46 100 131 hverage
3 2485.00 49,43 -24.57 T74.00 50.23 30.30 436 35.51 100 0 Peak
5 2485.00 40,03 -13.97 54.00 40.88 30.30 4 36 35.51 100 131 Average
Remark: #3 and #4 Fundamental Signal
97 Lewvel {dBuv./m) Lrate: 206G-U6-22
FCC CLASS-B
i =]
FCC CLASS-B {AVG)
49 WWW o
9 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)
Site . D3CHOS-HY
Condition : HF-AMNT-080410 HORIZONTAL
EOT : WLAN Aecess Point
Fonarer : 120Wac/al0Hz
Modal : FR 661605-02
Mema 1 11g Tx_CHO1, 2412MHz+Adapter 2
Poer B
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womonian FCC TEST REPORT

Report No.

FR661605-02

Liate: 2006-06-22

Lewvel (dBuvim)
a7

FCCCLASS B

-GilE

mel AM

49 T e 6ilB
9 6000 6600, 7200, 7800. 8400, 9000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : WLAN Aecess Point
Porarer » 120Wac/é0H=
Model : FR 661605-02
Memo : 11g Tx_CHO1, 2412MHz+Adapter 2
Porwver L )
a7 Lewvel (dBuv/m} Date: 2006-06-22
FCC CLASS-B
-GilB
49 -GiB
9 9000 9600, 10200, 10800, 11400, 12000
Frequency {MHz)
Site . D3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT . WLAN Access Paint
Ponarer : 120Wac/alH=
Modal : FR 661605-02
Mema 1 11g Tx_CHO1, 2412MHz+Adapter 2
Ponarer SIS
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womonian FCC TEST REPORT

FR661605-02

Report No.

Date: 2006-06-22

Level (dBuV/im}
97

FCCCLASS-B

-6ulB

M%

49 -GilB
i 12000 12600, 13200, 13800. 14400, 15000
Frequency {MHz)
Site : O3CHO8-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : WLAN hecess Point
Power : 120Wacib0H=
Modal : FR 661605-02
Memoa : 11g Tx_CHO1, 2412MHz+Adapter 2
FPower H e
e Level (dBu\/m) i Date: 2006-06-22
FCCICLASS-B
M
W e e e T
FCC CLASS-B (AVG)
49 -6lB
o 15000 15600. 16200. 16800. 17400. 18000
Frequency {MHz}
Site : O3CHO8-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : WLAN hecess Pomnt
Ponarey + 120WaciG0H=
Madel : FR 661605-02
Mema : 11g Tx_CHO1, 2412MHz+Adapter 2
Ponarey b
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SPORTON LAB.

FCC TEST REPORT

Report No.

FR661605-02

* Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.

Level ((dBuVim)
17

Date: 2006-06-22

]

FCCICLASS-B
| a8
59 \ c FCC CLASS-B {AVG)
g 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site . O3CHOE-HY
Condition : HF-AMNT-080410 VERTICAL
EUT 1 WLAN Aecess Point
Ponarer 2 120Wac/a0H=
Model : FR 661605-02
Memo : 11g Tx_CHO1, 2412MHz+Adapter 2
Porerer : 15
Ower Limit ReadAntenna Cahble Preamnp Ant Table
Freq Level Limit Line Level Factor Loss Factor Paos Fos Remark
HHz dBuV/im dB dBuV/m  dBuV dE/m dB dB o deg
A 2390.00 69.50 -4.50 74.00 70.44 30.326  4.36 35.46 100 360 Peal
[z @ 2390.00 53.49 -0.51 54.00 54.43 30.26  4.26  35.46 100 27 hverage |
3@ 2412.00 102 .87 109.80 30.27 4.26 35.46 100 360 Feak
4 @ 2412.00 100.97 .o lor.9n 30.27 0 4.26 35.46 100 27 bverage
3 2484 .00 5Z.41 -21.59 74.00 53.27 30.29 4.36 35.51 100 360 Peak
3] 2424 .00 44,60 -9.40 54.00 45.46 30.29 4.36 35.51 100 27 hverage

Remark: #3 and #4 Fundamental Signal

Level ((BuVin}
97

Date: 2006-06-22

FCCCLASS B

-6ilB

FCC CLASS-B (AVG)

L T e B e =8
0 3000 3600, 4200. 4800. 5400, 6000
Frequency (MHz)

Site : D3CHOS-HY

Condition : HF-ANT-080410 YERTICAL

EUT : WLAN Aeccess Point

Poraer ;. 120Wacit0H=

Model : FR 661605-02

Memo : 11g Tx_CHO1, 2412MHz+Adapter 2

Power S
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EFORATON LAB.

FCC TEST REPORT

Report No.

FR661605-02

Level (dBuVim)
97

Date: 2006-06-22

FCC CLASS-B
-GilB
49 e el 6B
& 6000 6600, 7200, 7800, 8400, 9000
Frequency {MHz)
Site . D3CHO8-HY
Condition : HF-4MNT-080410 VERTICAL
EUT : WLAN Access Paint
Ponarer : 120Wac/alH=
Madel FR 661605-02
Wema 11g Tx_CHO1, 2412MHz+Adapter 2
Ponarer 115
Level ((dBuvim) pate: ZuU6-u6-22
FCC CLASS-B
-6dB
=, e - 5]
49 -6ilB
a 9000 9600, 10200, 10800. 11400. 12000
Frequency {MHz)
Site . D3CHO8-HY
Condition : HF-4MNT-080410 VERTICAL
EOT : WLAN Lecess Point
Power : 120Wacit0H=
Model : FR 661605-02
Memo : 11g Tx_CHO1, 2412MHz+Adapter 2
Pororer b
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EFORATON LAB.

FCC TEST REPORT

Site

Report No. : FR661605-02

Date: 2006-06-22

Level (dBuVim)
a7

FCC CLASS-B

-GilB

M

19 -6lB
B 12000 12600, 13200, 13800, 14400, 15000
Frequency (MHz)
: D3CHOA-HY

Condition : HF-ANT-080410 YEETICAL

EOT

Power
Model
Memo
Fower

Site

: WLAN decess Point
: 120Wac/s0H=
: FR 661605-02

: 11g Tx_CHO1, 2412MHz+Adapter 2
S
& Level (dBuvim) & T Date: 2006-06-22
FCC CLASS-B
i P
W ittt
FCC CLASS-B (AVG)
49 -GilB
L 15000 15600, 16200, 16800. 17400. 18000
Frequency {MHz)
: O3CHO8-HY

Condition : HF-ANT-080410 YEETICAL

EOT

Fower
Madel
Mema
FPower

: WLAN becess Point

1 20Wac/b0Hz

: FR 661605-02

1 11g Tx_CHO1, 2412MHz+Adapter 2
118
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SPORTON LAB.

FCC TEST REPORT

Report No.

FR661605-02

* Test Mode : Mode 6
= Polarization : Horizontal

Lewvel {(BuVim)
80

B The test that passed at minimum margin was marked by the frame in the following table.
B ~ Date: 2006-06-27

FCC CLASS-B
| SR — | 2 3 : . -6dB
} T
g 30 84. 138. 192, 246, 300
Frequency (MHz)
Site . D3CHOE-HY
Conditian @ BI-LOG-2004-1122 HORIZONTAL
EUT : WLAN hecess Point
Poraer ;. 120Wacit0H=
Model . FR 661605-02
Memo : 119 Tx_CHO6, 2437MHz+Adapter 2
Porarar B
Owver Limtt Readintenna Cable Preanp Ant Table
Freq Level Limit Line Lewel Factor Loss Factorx Paos Fos Remark
Wiz dBuV/n dB dBuV/m  dBu¥ dBE/n dB dB ci deg
[ 91.83 40.29 -3.Z21 43.30 58.11 9.32 1.68 28.82 100 12 QF
z | 116.13 40.23 -3.27 43.30 54.87 12.38 1.87 28.89 400 0 Peak
31 120.99 40,24 -3.26 43.50 54.35 12.66 1.93 Z23.30 400 0 Peak
4 | 145.29 39.93 -3.57 43.50 256.69 Q.85 2.41 28.82 400 0 Peak
[5a 276,24 42.92 -3.08 46.00 55.90 12.92 3.04 28.94 100 67 QF |
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SPORTON LAB.

FCC TEST REPORT

Report No.

FR661605-02

Lare: Zuuvb-Ub-L7

Level {(asUvImny
80

FCC CLASS B
-6ulB
3
40 L
o 300 440, 580, T20. 260, 1000
Frequency (MHz)
Zite : D3CHOS-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : WLAN Access Point
Porarer 2 120Vaci0H=
Model . FR 661605-02
Mema : 11g Tx_CHO6, 2437MHz+Adapter 2
Povrer 2 18
Over Limit ReadAntenna Cahle Preanp int Table
Freq level Limit Line Level Factor Loss Factor Pos Pos Remark
MWHz dBuV/m dB dBu¥V/m  dBu¥V  dB/m 4B dB chit deg
i 3687.90 40,06 -5.94 46.00 50.47 14.93  3.72 Z29.06 100 0 Peak
A 390,40 37.00 -9.00 46.00 46.3> 15.87  3.91 Z29.13 100 0 Peak
31 408,80 42,11 -3.89 46.00 49.65 17.10 4.1% 28.82 100 0 Peak
Lewvel {dBuv.m) Lrate: 2006-06-2/7
117
3
FCC CLASS B
i ]
59 FCC CLASS-B (AVG)
e v pamm U EE—
g 1000 1400. 1800, 2200, 2600, 3000
Frequency {(MHz)
Site . 03CHOE-HY
Condition : HF-ANT-060410 HORIZONTAL
EUT . WLAN Aecess Paint
Pomarar : 120Vaci0H=
Model * FR 661605-02
Memo * 11g Tx_CHO06, 2437MHz+Adapter 2
Powrer BT
Over Limit Readdntenna Cahble Preanp 4nt Tahble
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBuV/m dB dBuV/m  dBu¥V  dB/m 4B dB chit deg
1 Z390.00  53.39 -20.41 74.00 54.32 30.26  4.26 33.46 100 360 Peak
2 a 239000 50,95 -3.05 54.00 51.80 30.26 4.26 35.46 100 252 hverage
3@ Z437 .00 104 .68 103.59 30.27 4.20 35.47 100 360 Peak
4 @ Z437 .00 99 30 100.20 30.28 4.20 35.47 100 232 hverage
3 2483.50 54.05 -19.95 74.00 54.91 30.29 4.36 35.51 100 360 Peak
b @ 2483.50 31.07 -2.93 54.00 51.93 30.29 4.36 33.31 100 232 hwerage
Remark: #3 and #4 Fundamental Signal
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womonian FCC TEST REPORT Report No. : FR661605-02

o Level {((Bu\in) T “ Date: 2006-06-27
FCCCLASS-B
GilB

FCC CLASS-B (AVG)
i -6dB

MWWMWW

o 3000 3600, 4200. 4800. 5400. 6000
Frequency (MHz)
Site : D3CHOA-HY
Condition : HF-4HT-060410 HORIZONTAL
EUT : WLAN Access Point
Peraver : 120%ac/t0H=
Madel . FR 661605-02
Memo : 11g Tx_CHO06, 2437MHz+Adapter 2
Poaer B
e Level (dBuv i) B T Date: 2006-06-27
FCC/CLASS-B
-6dB
i b e ettt G C CLASSE (AVG)
49 b 6B
B 6000 6600, 7200, 7800, 8400, 9000
Frequency (MHz)
Site . 03CHOE-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : WLAN Access Pomnt
Power  120Vacis0Hz
Mladel : FR 661605-02
Mema 1 11g Tx_CHO06, 2437MHz+Adapter 2
Powrer B
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EFORATON LAB.

FR661605-02

Site

FCC TEST REPORT Report No.

’ Level ((BUv i) LAate: 2UUD-Ub-27

FCC CLASS B

6B

i = g & .

19 BB

0 9000 9600. 10200. 10800. 11400. 12000
Frequency (MHz)
: D3CHOS-HY

Condition  : HF-ANT-060410 HORIZONTAL

EOT

Power
Model
Mema
Powrer

Site

: WLAN decess Pomt

: 120VacitlHz

: FR 661605-02

: 11g Tx_CHO6, 2437MHz+Adapter 2

.18
o7 Level {aBUvIn) vate: Z006-06-21
FCC CLASS B
6B
FCC CLASS-B (AVG)
19 -GB
0 12000 12600. 13200. 13800. 14400. 15000
Frequency (MHz)
. D3CHOE-HY

Condition : HF-ANT-060410 HORIZONTAL

EUT

Powrer
Madel
Mema

Powrer

: WLAN feccess Point

+ 120Vacit0Hz

: FR 661605-02

1 11g Tx_CHO06, 2437MHz+Adapter 2
: 18
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EFORATON LAB.

FCC TEST REPORT

Report No.

FR661605-02

97

Lewvel (dBuVim)

Date: 2006-06-27

FCC CLASS-B

T

W

A o i P

FCC CLASS-B (AVG})

19 -6iB
i 15000 15600. 16200. 16800. 17400. 18000
Frequency {(MHz)
Zite : D3CHOS-HY
Condition : HF-4ANT-060410 HORIZONTAL
EUT : WLAN Access Point
Pomrer : 120VaciB0Hz
Madel : FR 661605-02
Mema : 11g Tx_CHO06, 2437MHz+Adapter 2
Porarer ;18
& Lewvel (dBuVim) Date: 2006-06-27
FCC CLASS B
-BiB
FCC CLASS-B (AVG)
= W
0 18000 18600, 19200, 19800. 20400, 21000
Frequency {MHz)
Site : O3CHO&-HY
Condition : SHF-EHF HORN HORIZONTAL
EUT : WLAN Aecess Paint
Porarar : 120Vaci0H=
Model : FR 661605-02
Mema 1 11g Tx_CHO06, 2437MHz+Adapter 2
Porarer ;18
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womonian FCC TEST REPORT Report No. : FR661605-02

e Level (dBuv i) B T Date: 2006-06-27
FCC/CLASS-B
-oilB

FCC CLASS-B (AVG)

L WWM

21000 21800, 22600, 23400, 24200, 25000
Frequency {MHz)

Site . 03CHOE-HY

Condition : SHF-EHF HORN HORIZONTAL

EUT 1 WLAN Aeccess Point

Porarer 2 120Vaci0H=

Madel © FR 661605-02

Mema : 11g Tx_CHO06, 2437MHz+Adapter 2

Powrer .18
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SPORTON LAB.

FCC TEST REPORT

Report No.

FR661605-02

= Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.

Level ((BuV/im}
80

~ Date: 2006-06-27

FCCCLASSE

0fr——

4 6B

T ek Il

o 30 ad. 138. 192, 246. 300
Frequency {MHz}
Site : D3CHOS-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : WLAN Aecess Point
Porer + 120Wac/t0H=
Madel : FR 661605-02
Mema : 11g Tx_CHO06, 2437MHz+Adapter 2
Povrer : 18
Ower Limit ReadAntenna Cahle Preanp Ant Table
Freq Level Limit Line Level Factor Loss Factor Paos Fos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dB/n dB dB ci deg
[ 30.34 30.81 -3.19 40.00 46.10 12.40 0.93 28.62 100 359 QF
z | 38.64 36.36 -3.64 40.00 48.51 15.28 1.23 28.66 400 0 Peak
31 28.08 35.70 -4.30 40.00 53.93 7.2l .20 Z25.64 400 0 Peak
4 | 27624 40,67 -3.33 46.00 33.65 1Z2.92  3.04 Z28.94 400 0 Peak
e Level {dBuVim) Date: 2006-06-27
FCCICLASS B
-64lB
40 . 2
" 300 440. 580. 720, 860. 1000
Frequency (MHz)
Site ; 03CHOS-HY
Corditian @ BI-LOG-2004-1122 VERTICAL
EUT : WLAHN fccess Point
Powrar o 120Vacia0Hz
Madel : FR 661605-02
Memo : 11g Tx_CHO06, 2437MHz+Adapter 2
Powrer ;18
Over Limit Beadintenna Cable Preamnp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuV/m dB dBu¥Vim  dBuV  dB/m dB 4B il deg
1 453.30 38.23 -T7.77 46,00 46.57 16.45  4.02 28.81 100 0 Peak
2 65,30 38,28 -7.72 46.00 44.37 18.46 4.45 29.00 100 0 Peak
3 100000 40.76 -13.24 34.00 40.33 22.97 6.24 28.79 100 0 Peak
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SPORTON LAB.

FCC TEST REPORT

Report No.

FR661605-02

Site
Conditinn
EUT
FPower
Madel
Memo
Power

LA s Lo [ o—
= (== =]

Level {dBuVim)

Date: 2006-06-27

t

: HF-4HMT-060410 YERTICAL
: WLAN Access Pon
: 120Vac/E0Hz

: FR 661605-02

1 11g Tx_CHO06, 2437MHz+Adapter 2
18

17
3
FCCICLASS B
il &aB
1%
59 FCC CLASS-B {AVG)
R TR T -
" 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
. D3CHOS-HY

Over Limit Beadintenna Cable Preamnp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuVim dB dBuVim  dBuV  dE/m dB 4B il deg
2388.00 60.64 -13.36 74.00 61.59 30.26 4.23 35.44 100 360 Peak
2385.00 31.22 -2.78 54.00 352,17 30.26 4.23 35.44 100 35 Average
2437.00 1038 .92 109,82 30.28 4.29 35.47 100 360 Peak
2437.00 104,10 105.00 30.28  4.29 35.47 100 55 Average
2483.50 537.83 -16.17 T4.00 58.69 30.29 4.36 35.51 100 360 Peak
2483.50 51.93 -2.27 54.00 52.59 30.29 4.36 35.51 100 55 Average

Remark: #3 and #4 Fundamental Signal

Jite
Condition
EUT

T Level{dBuvim)
97

© 7 Date: 2006-06-27

FCC CLASS-B

-GuB

FCC CLASS-B (AVG)

: HF-4NT-080410 YERTICAL
1 WLAN hecess Point

19 -GilB
Pttt
o 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
. D3CHOS-HY

Ponarer : 120Wac/alH=z
Model . FR 661605-02
Memo : 11g Tx_CHO06, 2437MHz+Adapter 2
Poarer cle
Over Limtt Readintenna Cable Preanp Ant Tahble
Freq Level Limit Line Lewel Factor Loss Factorx Paos Pos Remark
Wiz dBuV/n dB dBuV/m  dBu¥  dBE/n dB dB ci deg
1 4874 .00 50.23 -Z23.77 T4.00 46.95 33,14 6.30 36.16 100 360 Peak
2 4874 .00 37.92 -16.08 54.00 34.64 33.14 6.30 36.16 100 14 hverage
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womonian FCC TEST REPORT Report No. : FR661605-02

o Level {dBuVim} T Date: 2006-06-27
FCCICLASS-B
-GadB

il s temo i Sl G CLASS R (AVG)

T e -6
49 6B
w 6000 6600, T7200. 7800. 8400. 9000
Frequency (MHz)
Site : 05CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EUT : WLAN Aceess Point
Ponarar 2 120Vac/tlHz
Model . FR 661605-02
Mema : 11g Tx_CHO6, 2437MHz+Adapter 2
Powrer o 18
i Level {(dBuVimn) = ~ Date: 2006-06-27
FCC/CLASS- B
-GiB
s a4 s, P gl s Ao o0 v Ly oy
49 -6ilB
L 9000 9600. 10200. 10800. 11400. 12000
Frequency (MHz)
Site : 05CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EUT : WLAHN Aceess Point
Pomrar : 120Vac/tlHz
Model : FR 661605-02
Memo : 11g Tx_CHO06, 2437MHz+Adapter 2
Powrer ;18
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EFORATON LAB.

FCC TEST REPORT

Report No.

FR661605-02

Site

Level (dBuV/im)
o7

~ Date: 2006-06-27

FCCICLASS B

-6alB

FCC CLASS-B (AVG)

19 -6iB
o 12000 12600. 13200. 13800. 14400, 15000
Frequency (MHz)
: 03CHOS-HY

Condition : HF-ANT-080410 YERTICAL

EUT

Powrer
Madel
Memo
Pomrar

Site

EUT

: WLAHN bccess Point

: 120Vacia0Hz=

: FR 661605-02

: 11g Tx_CHO06, 2437MHz+Adapter 2

;18
5 Lewvel {dBuVim} B ~ Date: 2006-06-27
FCCICLASS-B
R
W [ T W P S
FCC CLASS-B (AVG)
49 -6(B
b 15000 15600. 16200. 16800. 17400 18000
Frequency (MHz)
: 05CHOS-HY
Condition : HF-ANT-080410 VERTICAL
: WLAHN Access Point
: 120VaciE0H=

Powrey
Model
Memo
Pomrer

* FR 661605-02

: 11g Tx_CHO06, 2437MHz+Adapter 2
: 18
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womonian FCC TEST REPORT Report No. : FR661605-02

5% Level {dBuVim} T Date: 2006-06-27
FCC/CLASS- B
-GdB

FCC CLASS-B (AVG)
i 6B

MMMM%WW

o 18000 18600. 19200. 19800. 20400, 21000
Frequency (MHz)
Site : 03CHOS-HY
Condition : SHF-EHF HORH VERTICAL
EUT : WLAHN Access Point
Pomarar 2 120Vac/tlHz
Madel : FR 661605-02
Memo : 11g Tx_CHO06, 2437MHz+Adapter 2
Powrer o 18
. Level (asUvim) LaTe: ZUUD-Uh-27
FCC/CLASS B
-6iB
FCC CLASS-B (AVG)
G e I N O e e e Ee e Y e e
. 21000 21800. 22600. 23400. 24200. 25000
Frequency (MHz)
Site : 03CHOS-HY
Corditian : SHF-EHF HORN VERTICAL
EUT : WLAHN fccess Point
Powrer : 120VacilHz
Model . FR 661605-02
Memoa : 11g Tx_CHO06, 2437MHz+Adapter 2
Powrer ;18
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womonian FCC TEST REPORT Report No. : FR661605-02

* Test Mode : Mode 7
= Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuVim} Date: 2006-06-22

17
4
FCC CLASS B
I 5B
59 ; } A FCC CLASS-B (AVG)
. 5 BN e e T o
M ]
b 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : 053CHO&-HY
Condition : HF-4NT-060410 HORIZONTAL
EUT : WLAHN Acecess Point
Powrer 2 120Vac/60Hz
Model : FR 661605-02
Mema : 11g Tx_CH11, 2462MHz+Adapter 2
Powrer : 15
Over Limit Readdntenna Cahble Preamp fnt Tahble
Freq Level Limit Lins Level Factor Loss Factor Fos Pos Remark
WHz dBuV/m dB dBu¥/m  dBuV  dB/n dB dB ciiL deg
1 @ 2384.00 50.65 -23.35 T4.00 51.60 30.25 4.23 35.44 100 360 Peak
2o 2384.00 40.24 -13.70 54.00 41.20 30.25 4.Z23 35.44 100 133 Average
3@ Z462 .00 90.03 an.91 30.29 4.33 35.49 100 133 hverage
4 @ 2462.00  97.76 98.64 30.29 4,33 35.4% 100 360 Peak
3o 2483.50 41.40 -12.60 54.00 4Z2.26 30.29 4.36 33.31 100 133 Average
o @ Z483.00 5653 -17.47 T4.00 5Y.39 30.29 4.36 35.51 100 360 Peak
Remark: #3 and #4 Fundamental Signal
b7 Level (dBuVim} . & Date: 2006-06-22

FCC CLASSB
-6ilB

FCC CLASS-B (AVG)
e -64IB

¥ 3000 3600, 4200. 43800. 5400, 6000
Frequency (MHz)

Site : O3CHO6-HT

Condition : HF-ANT-080410 HORIZONTAL

EOT : WLAN Access Pomt

Povarer : 120Vaci80H=

Model : FR 661605-02

Memo : 11g Tx_CH11, 2462MHz+Adapter 2

Powar : 15
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womonian FCC TEST REPORT

Report No.

FR661605-02

7 Level (asuviany

Lare: ZJ0Uo-uon-LL

FCC CLASS-B

-6ulB

P s f
10 6B
o 6000 6600. 7200. 7800. 8400. 9000
Frequency (MHz)
Site : O53CHO&-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : WLAHN Aceess Point
Powrer : 120Vac/60H=
Model : FR 661605-02
Memn : 119 Tx_CH11, 2462MHz+Adapter 2
Powrer 15
e Level (dBuV/im) - = Date: 2006-06-22
FCC CLASS-B
-6ulB
L . = 5]
19 -61IB
B 9000 9600. 10200. 10800. 11400. 12000
Frequency (MHz)
Site : O3CHOs-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : WLAHN Access Pomnt
Povrer : 120Vaci80Hz
Model : FR 661605-02
Memo : 11g Tx_CH11, 2462MHz+Adapter 2
Peonarer e )
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Site

FCC TEST REPORT Report No.

Level (dBuV.n}
97

Date: 2006-06-22

FCC CLASSB

-GulB

M

FCC CLASS-B (RVG)

49

-64IB

12000 12600. 13200. 13800. 14400. 15000

Frequency (MHz}
: O53CHO&-HY

Condition : HF-ANT-080410 HORIZONTAL

EUT

Power
Model
Memoa
Power

Jite
Condition
EUT
Perarer
Model
Mema
Povarer

: WLAN Aceess Point

: 120Vac/80Hz

: FR 661605-02

: 11g Tx_CH11, 2462MHz+Adapter 2

e )
’;;L'evel e R B S e R T PR P A 7 Dater 2006-06-22
FCC CLASS-B
cin—rr B
MM A i, s g PR
FCC CLASS-B (AVG)
19 -64IB
o 15000 15600, 16200. 16800. 17400, 18000
Frequency (MHz)
: O3CHOs-HY
: HF-ANT-0580410 HORIZONTAL
: WLAN Aceess Point
: 120Vac/60Hz

: FR 661605-02
1 11g Tx_CH11, 2462MHz+Adapter 2
S
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= Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuVim)

Date: 2006-06-22

117
3
FCC CLASS-B
i aB
59 1.,J FCC CLASS-B {AVG)
T 4 G
® 1000 1400. 1800. 2200. 2600. 3000
Frequency {MHz)
Site : O3CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EOT : WLAN becess Point
Porwer : 120%ac/é0H=
Model . FR 661605-02
Memo . 11g Tx_CH11, 2462MHz+Adapter 2
Power 115
Ower Limit ReadAntenna Cable Preamnp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dB/n dB dB ci deg
| @ 238800 S6.61 -17.39 74,00 57.06 30.26  4.23 35.44 100 0 Peak
2@ 2388.00 42.92 -11.08 54.00 43.87 30.26 4.23 35.44 100 44 bverage
3a 2462.00 106.55 107.43 30.29 4.33 35.49 100 0 Peak
g g 2467 .00 97,39 98 27 30,29 4,33 35,49 100 44 fverage
2485 50 46 .83 7 17 54,00 47,69 30,20 4 36 35,51 100 A4 jwerage]|
6@ 2433.50 66.26 -7.74 74,00 67.12 30.29 4.36 35.51 100 0 Peak

Remark: #3 and #4 Fundamental Signal

Site
Condition
EOT
Fower
Madel
Memo
Power

Level (dBuVim)
97

Date: 2006-06-22

FCCCLASS B

-GilB

FCC CLASS-B {AVG}

: HF-ANT-080410 VERTICAL

: WLAN deccess Point

1 20Wac/0Hz

: FR 661605-02

: 11g Tx_CH11, 2462MHz+Adapter 2
b

" P N R e L
& 3000 3600, 4200, 4800, 5400, 6000
Frequency {MHz)
; O3CHOS-HY
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e Level (dBu\Vim) Date: 2006-06-22

FCCICLASS B
-GilB

FCE CLASS.BAAVG

M -6
49 6B
b 6000 6600, 7200, 7800, 8400, 9000
Frequency (MHz)
Site : D3CHOS-HY
Condition : HF-ANT-080410 YERTICAL
EUT : WLAN Access Point
Powrar : 120Vacié0Hz
Model : FR 661605-02
Memo . 11g Tx_CH11, 2462MHz+Adapter 2
Porarey : 15
- Level (dBuv:m) Date: 2006-06-22
FCCCLASS B
-6iB
L L - )
19 -6(B
e 9000 9600, 10200. 10800. 11400. 12000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-080410 YERTICAL
EUT : WLAN Access Point
Porar : 120Vacic0Hz=
Model : FR 661605-02
Mema * 11g Tx_CH11, 2462MHz+Adapter 2
Porar : 15
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Jite
Condition
EUT
Powrer
Madel
Memao
Powrer

Site
Conditinn
EUT
Powrey
Model
Memo
Powrey

7 Level {aeuvian)

vare: JUon-vp-2L

FCCICLASS B

-6alB

M%

49

-64B

12000 12600,

; 03CHO8-HY

: HF-4NT-060410 YERTICAL

: WLAN decess Point

: 120VaciE0Hz

: FR 661605-02

: 11g Tx_CH11, 2462MHz+Adapter 2
b

13200. 13800,

Frequency (MHz)

14400, 15000

: HF-ANT-080410 YERTICAL

: WLAN Access Point

: 120Vacie0Hz

- FR 661605-02

. 11g Tx_CH11, 2462MHz+Adapter 2
b b

3 Lewvel (dBuVim) Date: 2006-06-22
FCC/CLASS-B

P
WM et el
49 -6iB

" 15000 15600. 16200. 16800. 17400, 18000
Frequency {MHz)
: 03CHOS-HY

Remark: There is no more obvious spurious emission except the listings above.
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5.8 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antenna used in this product is Dipole antenna. There is no connector on antenna port and it is

considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used
. e Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
. Conduction
EMC Receiver R&S ESCS 30 100174 9kHz — 2.75GHz | Feb. 22, 2006 | Feb. 22, 2007 (CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Apr. 28, 2006 | Apr. 28, 2007 (COO1-HY)
LISN .
_ MessTec NNB-2/16Z | 2001/009 | 9kHz—30MHz | Apr. 19,2006 | Apr. 19, 2007 Cé’gg‘icﬂ%n
(Support Unit) ( -HY)
EMI Fil LINDGREN | LRE-2060 1004 450H N/A N/A Conduction
ilter - < Z (COO01-HY)
EMI Filt LINDGREN N6006 201052 0— 60H N/A N/A Conduction
titer —obhz (CO01-HY)
Suhner Conduction
RF Cable-CON RG223/U CB029 9kHz — 30MHz | Dec. 22, 2005 | Dec. 22, 2006
Switzerland z z (COO1-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Jul. 24, 2006 | Jul. 24, 2007
analyzer (03CHO06-HY)
) Radiation
Receiver R&S ESCS30 100356 9KHz-2.75GHz | Jun. 26, 2006 | Jun. 25, 2007
(03CHO06-HY)
Radiation
Controller CT SC100 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 21, 2004 | Nov. 20, 2006
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Feb. 1, 2005 | Jan. 31, 2007
(03CHO06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Jul. 20, 2006 | Jul. 20, 2007
K (03CHO06-HY)
= Radiation
HF Amplifier MITEQ AFS44 973248 0.1G - 26.5G Dec. 17, 2005 | Dec. 17, 2006
(03CHO6-HY)
. Radiation
Amplifier MITEQ AMF-6F 997165 26G - 40G Jul. 20, 2006 | Jul. 20, 2007
(03CHO06-HY)
Radiation
Turn Table HD DS 420 420/650/00 | 0~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Im-4m N/A N/A
(03CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of X;
. Probability u(x)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 254
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of )
Ci Ci*u(x
Probability u(x) '
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
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